Loading...

Double click or use scroll wheel to zoom

Ref # SKU Mfr. # Description Pcs
1 149568-12 MOTOR, 2.0 KW, SIGMA III 1 Sign In to Order
2 130425-2 SCREW BHCS M6X10 2 Sign In to Order
3 132527-7 WASHER, FLAT, M6 2 Sign In to Order
4 153064-1 GEAR, PINION, RV-160E 1 Sign In to Order
5 148819-2 REDUCER (RV-160E-171) 1 Sign In to Order
6 479147-5 WASHER, FLAT, M8 1 Sign In to Order
7 148781-1 ADAPTER, GEAR, HEADSTOCK 1 Sign In to Order
8 151349-1 SEAL, QUAD RING 234.5ID 3 Sign In to Order
9 148763-1 ADAPTER, GEAR 1 Sign In to Order
10 133997-1 SCREW, SET, M6X8 1 Sign In to Order
11 133997-1 SCREW, SET, M6X8 1 Sign In to Order
12 145523-11 FITTING, ELBOW, MAKE 2 Sign In to Order
13 407248-17 SCREW 1 Sign In to Order
14 152525-1 ADAPTER, MOTOR GEAR 1 Sign In to Order